SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz

(=]

Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.86 dBm)| MI[1] 15.55 dBm
2.5021030 GHz - 2.5008640 GHZ]
A A ndB o 26.00 dB . ndB 26.00 dB
™ Relandd Y 9.910000000 MHZ, 104 sk e Tatat P ima ™. O e 9.710000000 MHZ|
Q factor \ 252.5 Q factor \ 257.5
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40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502103 GHz 16.86 dam nd8 down 9.91 MHz ML 2.500864 GHz 15.55 dam nd8 down 9.71 Wz
T 1 2,500125 GHz -6.68 dBm nd8 26.00 dB TL L 2500105 GHz -10.62 dBm nd8 26,00 d8
T2 1 2,510035 GHz -9.35 dBm Q factor 252.5 T2 1 2.509815 GHz -10.95 dam Q factor 257.5
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.43 dBm)| MI[1] 15.85 dBm
H 2 390 GHz 2.5377770 GHz
= - ndg - 26.00 dB @ , ndd y 26.00 dB
04 /S i eadancy \\ 9.750000000 MHz| 104 e VT e | I e 9.770000000 MHz
7 Q factor \ 260.1 / Q factor \ 259.7
o d { ! 0 d { \
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-10 df 10 d -~ -
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20 d 20 d 0
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a0 h e P —— ) | o
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,535739 GHz 16.43 dBm ndB_down 9.75 MHz ML 2.537777 GHz 15.85 dsm ndB_down 9,77 MHZ
TL 1 2,530185 GHz -9.96 dBm nd8 26.00 dB TL L 2.530165 GHz -10.30 dBm nd8 26.00 dB
T2 1 2,539935 GHz -9.74 dBm Q factor 260.1 T2 1 2.539935 GHz -9.94 dBm Q factor 259.7
L U J ). L JU J L]

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

[m] [ml
Ref Level 30.00 GBm  Offset 15.00 db = RBW 300 kHz Ref Level 30.00 GBm  OFfset 15.00 0B = RBW 300 khz
j= Att 30de  SWT 12.6 s @ VBW 1MHz Mode auto FFT b Att 30 dB SWT 126 s @ VBW 1MHz Mode auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
Mi[1] 16.27 dbm| Mi[1] 15.9+ dBm|
" 2.5684970 GHz ) 5619030 GHz
20 - . nde 26.00 dB| 2 ndg 26.00 dB|
04 e R A aiieas St T A= 9.830000000 MHz 10 d a Ny ,\,/v-'( L ama \ 9.710000000 MHZ
] Q factor 261.3] | Q factor | 263.8
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2n o — ] eeden; = N ey
o
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-40 -40 df
-50 df -50 di
60 df -60 de
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
M1 1 2,569497 GHz 16.27 dBm nd down 9.83 MHz M1 2.561903 GHz 15.94 dBm nd down 9.71 MHz
T py 2,560085 GHz -9.45 dam nds 26.00 d8 T1 L 2560185 GHz -9.73 dam nds 26,00 d8
T2 1 2,569895 GHz -9.73 dBm Q factor 261.3 T2 1 2.569895 GHz -10.45 dBm Q factor 263.8
L I ) b L I ) -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

J

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.74 dBm) ™M1[1] 14.95 dBm)
2.5055220 GHZ| 2.5024950 GHz
= 26.00 dB @ ndB 26.00 dB
g AL M/\IA\ 14.416000000 MHz 0d S P e, | B i A 14.326000000 MHZ|
i qQ factor | 172.8 ; i Q factor | 174.7]
od | od L
|
¥ . ! |
10 df -10 di + £
7
f 3 \
I 4 { \
20 d 7 T 20 — y T
Ay P — T
A bk, A - N ey o~
-30 .
w3t oy
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.5075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.508522 GHz 14,74 dBm nd8 down 14.416 MHz ML 2.502495 GHz 14.95 dBm ndB_down 14,326 MHz
TL 1 2,500247 GHz -11.39 dam nd8 26.00 dB TL L 2.500427 GHz -11.56 dm nd8 26.00 dB
T2 1 2,514663 GHz -11.93 dém Q factor 173.8 T2 1 2.514753 GHz -10.86 dBm Q factor 174.7
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Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 ) dBm)| ™M1[1] 13.97 dBm)
2.5298150 GHZ| 2.5342810 GHz
= ndB 26.00 dB @ — ndB 26.00 dB
10d A A A | A B e 14.236000000 MHz| 104 Mo WA | P BV 14.206000000 MHz
’( Q factor bl 177.7] ] Qfactor 178.4
od { ) od ‘I
04 -- ‘f -10d —~ 7
/ \ .’ \
20 d 4 '.\ 20 d y, T
/ N e B
.- B | ~ TN
29 i g e <0 r
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,529815 GHz 15.50 dBm nd@ down 14.236 MH2 M1 2.534281 GHz 13.97 dBm nd@ down 14,206 MHZ
TL 1 2,527957 GHz -10.35 dBm nd8 26.00 dB TL L 2.527927 GHz -12.66 dm nd8 26.00 dB
T2 1 2,542193 GHz -11.06 d8m Q factor 177.7 T2 1 2.542133 GHz -12.16 dBm Q factor 178.4
L U J ). L JU L]

Highest Channel / 15MHz / QPSK

15MHz / 16QAM

J

G o)
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.96 dBm| mili] 14.05 dBm|
2.5565060 GHZ| 2.5699390 GHz
e T ndB 26.00 dB| & T nds 26.00 dB|
w0 P LY i, Y A A VR W 14.446000000 MHz 104 A i i | P BB e 14.326000000 MHz
T Q factor 177.0 T 'Q factor v 179.0
od # od
BUE! ¥ -10d
7
204 T -
DAVPR B Ny Jon —
a0 —
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts pan 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,556506 GHz 14.95 dBm ndB down 14,446 MHz ML 2.563539 GHz 14.05 dBm ndB down 14.326 MHz
TL 1 2555427 GHz -10.65 dém ndé 26.00 dB TL 1 2.555277 GHz -12.27 dém ndé 26.00 d8
T2 1 2,569873 GHz -10.85 dém  factor 177.0 T2 1 2.560803 GHz -12.15 dém  factor 175.0
( 1 J ) ( )i (]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I

J

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.88 dBm) ™M1[1] 13.91 dBm)
2.5107590 GHz 2.5118780 GHZ|
20 20
Jl ndB 26.00 dB)| rY, ndB 26.00 dB|
. s A LB, AT 18.981000000 MHZ| " A PR e, [N 18.821000000 MHz
o { Q factor 132.3) n I i A Yactor™ ""‘ 133.5
d | P
a o T
-10 df Iﬂ -10 d 1
] 1
/ \ 4 \
204 20
A / FIN S e AN I
= pan o 4 W s o o et Pl e L P i AT
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,510759 GHz 13.88 dBm nd@ down 18.981 MH2 M1 2.511878 GHz 13.91 dBm nd@ down 18,821 MHZ
T 1 2500529 GHz -12.04 dBm nd8 26.00 dB TL L 2.500849 GHz -13.01 dam nd8 26,00 d8
T2 1 2,51951 GHz -11.81 d8m Q factor 132.3 T2 1 2.519471 GHz -11.83 dém Q factor 133.5
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Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.29 dBm) ™M1[1] 21 dBm
2.5405140 GHz 8430 GHZ,
20 20
nda K 26.00 dB 1 26.00 dB
g o . ,-B‘qw‘r'\,\v,,m\_\‘ 18.701000000 MHZ| 104 L _a fon o N 18.821000000 MHz|
7 k Q factor ‘.l 135.8) 7 \ 134.5
s / o !
£ 1{: i 1l L
-10 df ; I -10 7 _{
204 -+ 20d ;
" 1 / Lo
. ATLY, et pps JarL )
a0 R L = T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.540514 GHz 13.29 dam nd8 down 18.701 MHz ML 2.531843 GHz 13.21 dam nd8 down 18,821 MHz
T 1 2,525609 GHz -12.11 dam nd8 26.00 dB TL L 2,526609 GHz -13.32 dbm nd8 26,00 d8
T2 1 2,544311 GHz -11.00 d8m Q factor 135.8 T2 1 2.544431 GHz -13.37 dém Q factor 134.5
L U J ). L JU J L]

Highest Channel / 20MHz / QPSK

20MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30dE SWT 188y @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.09 dm| mili] 13.74 dBm|
2.5619580 GHZ| 2.5561240 GHz
e ndg, 26.00 dB| & Xl ndg, 26.00 dB
P fv o ) 18.741000000 MHz p atae AN AN ) B . 18.941000000 MHz
w0 [ Q factor” \\ 136.7 0 {( W il M Shacror="" 135.0
od { od
| , |
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- : = 2 T T W
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a0 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.561958 GHz 15.09 dBm ndB down 16.741 MHz ML 2.556124 GHz 13.74 dBm ndB down 18,941 MHz
TL 1 2,560649 GHz -10.45 dam nds 26.00 dB TL L 2.550569 GHz -11.78 dam nds 26.00 d8&
T2 1 2,569391 GHz -10.40 dBm  factor 136.7 T2 1 2.56951 GHz -12.58 dBm  factor 135.0
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel /

10MHz / 64QAM

trum 3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 15.49 dBm)
2.5057390 GHz]
20 20
ndB 26.00 dB ¥ ndB 26.00 dB
- . o N PRV, P 4.825000000 MHz 04 S - AN BY Ny 9.690000000 MHz
[ Q factor 518.8 ] Q factor \ 258.6
/ | | !
o4 i - od T
| T
10 - 10 di 4
/ i
20d ' 20d ’
! / -
/ / I AL
a0 — 30 -
P Y S Mg .
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2503259 GHz 13.39 dam nd8 down 4.825 MHz ML 2.505739 GHz 15.49 dam nd8 down 9.60 WHZ
T1 1 2,500102 GHz -12.30 dbm nd8 26.00 dB T1 L 2500165 GHz -10.70 dBm nd8 26,00 d8
T2 1 2,504928 GHz -12.65 dBm Q factor 51B.8 T2 1 2.509855 GHz -10.58 dém Q factor 258.6
L U J ). Il L]

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™11 12.97 dbm)| MI[1] 14.01 dBm
2 3900 GHZ| 2 30 GHZ,
= 26.00 dB @ T nd 26.00 dB
. o — 4.875000000 MHZ, o i N P B e, 9.750000000 MHZ|
\ 5201 ! Q factor \ 259.6
| 0d y )
di L8 |
-10 -
- 20d 7
\ ~on
oy - —7 -30 7 —— - —
AV Nt
-40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.535539 GHz 12.97 dam nd8 down 4.875 MHz ML L 2.531503 GHz 14.01 dBm nd8 down 9.75 WHz
T1 1 2,532572 GHz -12.70 dBm nd8 26.00 dB T1 L 2.530085 GHz -12.50 dbm nd8 26.00 dB
T2 1 2,537448 GHz -12.74 dBm Q factor 520.1 T2 1 2.539835 GHz -11.41 d8m Q factor 259.6
L U J ). Il L]
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Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

trum - ectrum -
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
j= Att 30de  SWT 19 ps @ VBW 300 kHz  Mode aAuto FFT b Att 30 dB SWT 126 s @ VBW 1MHz Mode auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
™M1[1] 13.17 dBm) ™M1[1] 14.93 dBm)|
20 ndg 26.00 dB| 20 26.00 dg|
» . - — B, 4.845000000 MHZ| " v s 9.790000000 MHZ|
10 7 G fafor ™™ ‘! 530.3 0 7 Q factor 262.1
o d / | 0 di ! |
., 1 2
04 IYI "c 10 d } —
N !
T e St O e 20 - A = —
sl AN N e e
-30 -30
40 df -40 di
-50 df -50 di
-60 df -60 df
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts $pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2 569558 GHz 13.17 dBm nd@ down 4.845 MHz M1 2.565959 GHz 14.93 dBm nd@ down 9,79 MHz
TL 1 2,565072 GHz -13.21 dBém ndg 26.00 dB TL 1 2.560185 GHz -11.40 dBm ndg 26.00 d&
T2 1 2.569918 GHz -13.04 dBm Qq factor 530.3 T2 1 2.569975 GHz -11.27 dBm Qq factor 262.1
L JL J e L JL J v
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

J

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30dE SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
12.46 dBm) ™M1[1] 11.71 dBm)
2.5065410 GHz 2.5086810 GHZ]
= 26.00 dB @ ” nd 26.00 dB
10 df o o, 14.146000000 MHZ| 10 d B N r 18.741000000 MHz
'1‘ N 177.2) !-ﬂ SOVl S M 133.9
od 0 d
ma | 00 y
¥ ¥
20 d 20 d - :
/ / {
\ A . VLA " W,
AT AR At AP T 7 ' P
-40 di
50 df 50 d
60 d -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.506541 GHz 12,46 dam nd8 down 14,145 MHz ML 2.508681 GHz 11.71 dam nd8 down 18,741 MHz
T 1 2,500427 GHz -14.23 dm nd8 26.00 dB TL L 2,500569 GHz -13.90 dbm nd8 26,00 d8
T2 1 2,514573 GHz -12.50 dém Q factor 177.2 T2 1 2.519311 GHz -12.51 dém Q factor 133.9
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Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

trum ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 12.20 dBm)
2.5383170 GHZ]
= T nd 26.00 dB @ ndB 26.00 dB
p s A B e 14.296000000 MHZ, " oo 18.901000000 MHz|
W il g faceor \ 177.1 0 [ e [ L RN 134.3
od | 0d /
/ E . | !
-10 df ? T -10 7 3
! \ 204 |
20 1 T
\
- = i L 1\
VS VA RN L e T S EA
-40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,531583 GHz 13.33 dBm nd@ down 14.296 MH2 M1 2.538317 GHz 12.20 dBm nd@ down 18,901 MHZ
T 1 2,527807 GHz -12.40 dbm nd8 26.00 dB TL L 2,52545 GHz -14.21 dm nd8 26,00 d8
T2 1 2,542103 GHz -12.34 dBm Q factor 177.1 T2 1 2.544351 GHz -13.11 dém Q factor 134.3
L it ] ) - L ) ] L]

Highest Channel /

15MHz / 64QAM

20MHz / 64QAM

= =
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
j= Att 30de  SWT 12.6 s @ VBW 1MHz Mode auto FFT b Att 30 dB SWT 189 ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @7k ™ax
M1[1] 80 dBm)| M1[1] 11.99 dBm)|
20 gt‘iﬂ 26.00 dB| 20 ndB 26.00 dB|
. . N L L 2% 14.206000000 MHz 4 e Bw_ 18.941000000 MHz|
wd 7 o P v | 180.6) 0 i BR AR KL STt \ 135.1
1
0 f '\ 0 / ‘\
-10df i r‘\. -10 de ;
i y {
A ~ Vo
A ko T s T A
AT
-40 -40 df
50 df -50
-60 d -60 d
CF 2.5625 GHz 1001 pts pan 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
M1 1 2,565497 GHz 13.80 dBm nd down 14,206 MHz ML 2.558641 GHz 11.99 dBm nd down 18,941 MHz
T1 1 2 585427 GHz -12.07 dém nds 26.00 d8 T1 1 2.550529 GHz -14.17 dBm nds 26.00 da
T2 1 2.569633 GHz -12.08 dBm Q factor 180.6 T2 1 2.569471 GHz -14.08 dBm Q factor 135.1
{ it J - ( it J -
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saronas. FCC RF Test Report

Report No. : FG250504C

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - 4.49 4.49 9.09 8.99 | 13.40 | 13.37 | 17.86 | 17.90
Middle CH - - - 4.48 4.47 9.05 9.05 | 1343 | 13,52 | 17.86 | 17.90
Highest CH - - - 4.48 4.49 9.01 9.01 | 13.37 | 1343 | 17.90 | 17.94
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.51 9.05 13.40 - 17.90
Middle CH - - - 4.48 9.07 13.49 - 17.86
Highest CH - - - 4.49 9.07 13.52 - 17.94
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.14 dBm) 13.06 dBm)
- 2.50268000 GHz - - 2.50240000 GHz
NN 4.485514486 MHz 7 4.485514486 MHZ
P T, O S W T, T R e e A e
w0 P2k AT o et Y 0d 2 Vi I o
/ f
0 i 0 d
/ /
-1 d 10 d o
/ \ /
20 d — - 20 di
\ L~
ey il - eal® SN N o~ I
FIEHE 7 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50268 GHz 15.14 dam ML 2,5024 GHz 13.86 dsm
T 1 2,5002622 GHz 9.63 dBm Oce Bw 4,485514456 MHz TL L 25002722 GHz 7.89 dBm Oce Bw 4,485514486 MHz
T2 1 25047478 GHz 11.19 dam T2 1 2.5047577 GHz 9.09 dam

L I ]

\ ) J [

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.41 dBm) ™M1[1] 14.67 dBm)
2.53486000 GHz 2.53649900 GHz
= ; i, y 4.475524476 MHz @ 534466 MHz
e e a AT s P, A \
10 d L W b " S 10 d } S\ M,
o i 0 { \
{ . / |
-10 df T \ -10 7 \.
/ ,{ / A\
204 ~ v 20 7 v
\ / \
= = o K v .
e ey i Ui o A, T A R AW RAVTIE
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53486 GHz 14,41 dBm ML 2.535499 GHz 14.67 dam
T 1 2,5327722 GHz 9.58 dBm Oce Bw 4,475524476 MHz TL L 2.5327622 GHz 10.00 dBm Oce Bw 4.455534466 MHz
T2 1 2.5372478 GHz 10.07 dam T2 1 2.5372278 GHz 8.05 dam

L I ]

\ ) J [

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

G o)
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.27 dBm| mili]
56874900 GHz
e ) 4.475524476 MHz| & ‘{1 0ce Bw
e P o/ - T T atan WA 1Y |
10d L ¥, 10 d vla e P SN A% Rty
i \ / [
i I
od 1 0 f T
10 d / 10d ! !
- 1 x - 7 T
; s o B i~ A\ _
20 dBm=—reoy - = — 20 dBm—r 1= o
IV adhd NV St 7 ~
= 30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,568749 GHz 14.27 dBm ML 2.565362 GHz 13.61 dém
TL 1 2.5652722 GHzZ 10.13 dBm oce Bw 4. 475524476 MHz T1 1 2.5652622 GHzZ 9.50 dBm oce Bw 4. 485514486 MHZ
T2 1 25697478 GHz 9.25 dbm T2 1 2.5607478 GHz 9.15 dbm

L ) ]

L I J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30dE SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 16.23 dBm) ™M1[1] 15.48 dBm)
0 i 2.5016830 GHz - 2.5054200 GHz]
T 0.090900091 MHz Occ B T £.991008991 MHZ
. RNy P N g g
10d 10d - MRt
{ { \
o d 0 di |
f | ! 1
04 - 10 d - \‘
B I | f ‘l
A [ A N A S
. e FAVS sV
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2501683 GHz 16.23 dam ML 2,50542 GHz 15.48 dam
T 1 25004446 GHz 11.46 dBm Oce Bw 9.090305051 MHz TL L 25005245 GHz 9.46 dBm Oce Bw £.991008991 MHz
T2 1 25095355 GHz 11.18 dam T2 1 25095155 GHz 10.05 dam

L it J -

)i ) ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.61 dBm) 17.08 dBm)
2.5916830 GHz 2.5375570 GHz]
= S N cE 0.050040051 MHz @ o 9.050949051 MHZ
NP TN o APy (1 _fmeom A
od 7 z 104d - =4
{ { \
od T 0 di
{ ! |
10 d - -10 di - L
/ \
204 = 20 d v ~
T A — VA A
o P - any AN I /
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531683 GHz 16.61 dam ML 2.537557 GHz 17.08 dam
T 1 2,5304845 GHz 10.33 dBm Oce Bw 9.050943051 MHz TL L 2.5304645 GHz 10.11 cBm Oce Bw 9.050949051 MHz
T2 1 2,5395355 GHz 11.19 dam T2 1 2.5395155 GHz 9.20 dam

L I ]

)i ] L.

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

G o)
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.98 dBm| mili] 17.33 dBm|
20 " 2.5613840 GHZ| - 2.5643610 GHz
OcgBw . . 0.010980011 MHz - Oce Bw : 9.010989011 MHz
. P o e
0 i —_— 04 - v :
T { |
/ ] \
ad { L od L
/ \ | 1
L |
BUE! X -10d £
\ 7 |
o \ i
e = e 204l T YA
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2561384 GHz 16.38 dBm ML 2.564361 GHz 17.33 dBm
TL 1 2,5605045 GHz 10.51 dém Oce Bw 9.010985011 MHz TL 1 2.5605045 GHz 10.49 dBm Oce Bw 9.010989011 MHz
T2 1 2 5605155 GHz 11.15 dBm T2 1 2.5605155 GHz 9.50 dbm

L ) ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz

Spectrum £

Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.55 dBm) ™M1[1] 15.95 dBm)
- 2.5116960 GHz - 2.5116960 GHZ]
- 13.996605397 MHz oce 13.966633367 MHz
10d e R 0d il VPR NPV Wk N PSS SV WV
i 1
od f 0 d \
10 d I -10 di - -
/ |
!
[ /
204 / l\ 20d 7
POLY s Wn] e . Rl IRV S
30 dRmey " <30 By T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.511696 GHz 14,55 dam ML 2.511696 GHz 15.35 dam
T 1 2,5007867 GHz 9.29 dBm Oce Bw 13.396603397 MHz TL L 2.5008167 GHz 8.14 dBm Oce Bw 13.366633367 MHz
T2 1 2.5141833 GHz 9.6 dam T2 1 2.5141833 GHz 8.57 dam

L I ]

)i ) ]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum Spectrum s
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.45 dBm) ™M1[1] 14.91 dBm)
2 760 GHz 40 GHz
= Occ By 13426575427 MHz @ T Occ B 13.516483516 MHz
1 Ao - PO e e e e ) [ - -
g : G R . LaVATLNY \I: 104 ] " I b, ;
i | A l
a o
1
/ \ / \
-10 df i - -10 de - T
/ \ { |
\ /
20 d é 20 di r ¥
Ial Ja) ~ f" T e 20 / \‘.,._ iy ) e
7 = -30 dBm=r Z8A i 7
v AT oty o d
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539376 GHz 15.45 dam ML 2.530534 GHz 14,31 dam
TL 1 2,5282567 GHz 10.09 dBm Oce Bw 13.426573427 MHz TL L 2.5282567 GHz 9.37 dBm Oce Bw 13.516483516 MHz
T2 1 2.5416833 GHz 9.6 dam T2 1 2.5417732 GHz 9.03 dam

L it J -

)i ] L.

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ec s
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.21 dBm| mili] 14.00 dBm|
2 vy 2.5577050 GHZ| - 2.5659170 GHz
X Oce Bw 13.366633367 MHZ| odilaw 13.426573427 MHz
w0 2AS Wit AP s b wd InLond A SN S e s
{ \ /
ad + + 0d
/ | J 4
BUE! -10d
! L 7 |
20 d - 20 d - A
T e e R p e | e D IAA e
50 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2557705 GHz 16.21 dBm ML 2.565617 GHz 14.00 dBm
TL 1 25558167 GHz 8.88 dém Oce Bw 13.366633367 MHz TL 1 2.5558167 GHz 8.45 dBém oce Bw 13.426573427 MHz
T2 1 25601833 GHz 9.58 dbm T2 1 2.5602433 GHz 10.39 dBm

L 1 ) ]
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Report No. : FG250504C

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Spectrum T
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.42 dBm) 13.60 dBm)
- 2.5096400 GHz - 2.5144760 GHZ]
it Occ B - 17.862137862 MHz - - 17.902097902 MHz
A \ Fn] 2 1 . 2
10d — - — - 10d - —
' \ | |
od ! 0d
/ 1
| [
-10 d - -10 de f
/ \ | |
204 1 \l\ 204 b
YA Ve it LA W I e O . AW LT A AN e i
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 250964 GHz 14,42 dBm ML 2.514476 GHz 13.60 dam
T 1 2,5010989 GHz 8.25 dBm Oce Bw 17.862137862 MHz TL L 2,501049 GHz 9.10 dBm Oce Bw 17.902097902 MHz
T2 1 2.518951 GHz 9.08 dam T2 1 2.518951 GHz 9.24 dbm

L I ]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

trum Spectrum 3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.21 dBm) ™M1[1] 12.76 dBm)
- 2.5400750 GHz - 2.5410340 GHZ]
B o 17.862137862 MHz Occ B 17.902097902 MHz
| re b A ny T2 o A alan
10d PN oo poh Al franpennn ] " 104 - i o Y-8
| | J w
od t 0 |
10 d # } -10 d / -
/ \ { |
20 d 7 4 20 d . ‘\
A i e LP\,« P A e e / «f\ P [
o i t W A P Ay g A, V™| .
40 df -40 d
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.540075 GHz 14,21 dBm ML 2.541034 GHz 12,76 dam
T 1 2,526049 GHz 9.92 dBm Oce Bw 17.862137862 MHz TL L 2526049 GHz .69 dBm Oce Bw 17.902097902 MHz
T2 1 2.5439111 GHz 8.94 dam T2 1 2.543951 GHz 9.49 dam

\ ) J [

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz

(=

Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz

o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.59 dBm| mili] 12.60 dBm|
20 2.5629970 GHZ| - 2.5597200 GHz
- ";o\ cBw 17.902097902 MHz M 0ce Bw 17.942057942 MHz
- A pr, AT T2 1 i )
104 . I sonnn o wd e ; . N,
J \ i |
od od
\ \
~10d | 1 10 d | 1
J \ / \
20 [ 30 o o\ Faa) L
At vy . 048m AT R
A = P A v | VY T Tl s V]
) 30 =
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,562997 GHz 13.53 dém ML 2.55072 GHz 12.60 dBm
TL 1 2551009 GHz 10.31 dém Oce Bw 17.902097902 MHz TL 1 2.551009 GHz 8.87 dém oce Bw 17.942057942 MHz
T2 1 2 5689111 GHz 9.26 dbm T2 1 2.568951 GHz 8.21 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

L I

Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 13.82 dBm) 15.19 dBm)
2.50900900 GHz 2.5062590 GHz]
20 - 20
T occhw 4.505404505 MHz 050049051 MHz
T1 » 1 - =,
10 d y et = A W A A 10 d ‘1, i Y. ot
od | 0 d i
/ /
10 d - -10 di f
/ /
20d F Y 20 d / ¢
/ \ / ‘
\ / ™ ~
A~ 30 dem <
PSSP N | T e
-40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503009 GHz 13.82 dam ML 2505259 GHz 15.19 dam
T 1 2,5002423 GHz 8.67 dBm Oce Bw 4.505494505 MHz TL L 25004645 GHz 9.34 dBm Oce Bw 9.050949051 MHz
T2 1 25047478 GHz 9.03 dam T2 1 25095155 GHz 8.96 dam

L U

Middle Channel / 5MHz / 64QAM

Middle Channel /

10MHz / 64QAM

L I

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
13.58 dBm) ™M1[1 14.71 dBm)
2.59611900 GHz 2.5311440 GHZ]
= 4.475524476 MHz @ ¥ 9.070929071 MHZ
10d AN — = 10d ol sV Ve r =t
ol i ‘ {
J \
od / | od [
i \ | b
04 1 - 10 d '\
\ |
|
20 d "' ht 20 df } k‘
o / \ ” Fr a 4
- \ s Pty / ~1 A
TN LY, N W\ ~Prun et - -
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536119 GHz 13.58 dam ML 2.531144 GHz 14.71 dBm
T 1 2,5327722 GHz 7.36 dm Oce Bw 4,475524476 MHz TL L 2,5304645 GHz 9.64 dBm Oce Bw 9.070929071 MHz
T2 1 2.5372478 GHz 8.01 dam T2 1 2.5395355 GHz 8.70 dam

L U

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

G o)
Ref Level 30.00 dém  Offset 15.00 db & RBW 100 kHz RefLevel 20.00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.99 dm| mili] 14.80 dBm|
20 871900 GHz - 2.5641010 GHz
oc !-;au 514486 MHz| Oce Bw . 9.070929071 MH_Z|
w0 o n, n o folin T o 1A e N P .
¥ [ |
| / \
ad : b 0d
T \ f |
/ \ \
BUE! , -10 d \
7 \ / \
B e e A N s -
2B R 7 i vy e b e o
a0 30
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2568719 GHz 13.93 dém ML 2.564101 GHz 14.80 dBm
TL 1 2.5652622 GHz 8.13 dém Oce Bw 4.485514486 MHz TL 1 2.5604645 GHz 8.74 dém Oce Bw 9.070929071 MHz
T2 1 25697478 GHz 7.12 dém T2 1 2.5605355 GHz 9.01 dBm
L I ) b ( ) ) -
3 6t . 1
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2.496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -33.00 d&m -23.60 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -27.05 dBm -17.05 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -14.60 dBm -4.60 dB 2.575 GHz 2.576 GHz 1,000 MHz 2,57504 GHz -40.88 dBm -27.88 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50034 GHz 20.23 dBm -9.77 d& 2.576 GHz 2.595 GHz 1,000 MHz 2.57807 GHz -42.92 dBm -17.92 dB
i Y

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 15.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGNIECHHEKABS PABS
20 dh’_{_ln BPURIOUS INE_ABS PABS 20 dhi_‘Ll\P SPURIOUS _LINE _ABS PASS
10 dBm 10 dBm
o ff Ui p sem
-10 dBm

[ 10 dBm:

SPURIOUS_LINE_ABS J 20 dBm m i
-40 dBm ,.,.VM’ d -40 dem W ;

ot
I ——
chaiug -50 dBm e
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49382 GHz -31.65 dBm -6.65 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56819 GHz 7.14 dbm -22.86 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49542 GHz -26.45 dBém -13.45 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -26.19 dBm -16.19 dB
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2.475 GHz 2.494 GHz 1.000 MHz 249371 GHz -34.37 dBm -9.37 d& 2.565 GHz 2.570 GHz 100.000 kHz 2.56757 GHz 5.97 dBm -24.03 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -28.12 dém -15.12 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57002 GHz -27.12 dBm -17.12 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49874 GHz -25.03 dém -15.03 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -19.44 dBm -9.44 dB
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2.475 GHz 2.494 GHz 1.000 MHz 2.49162 GHz -44,67 dBm -19.67 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 18.76 dém -11.24 dB
2.484 GHz 2.495 GHz 1.000 MHz 2.49587 GHz -40,57 dem -27.57 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -15.09 dBm -5.09 dB
2,496 GHz 2.499 GHz 1.000 MHz 249642 GHz -35,11 dm -25.11 d 2.571 GHz 2.575 GHz 1.000 MHz 2.57109 GHz -28.13 dBm -18.13 dB
2,459 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -17.37 dBm -7.37 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.57533 GHz -39.38 dBm -26.38 dB
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2.475 GHz 2.494 GHz 1.000 MHz 249366 GHz -36.34 dBm -11.34 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56745 GHz 5.13 dBm -24.37 dB
2.494 GHz 2.496 GHz 1.000 MHz 249558 GHz -32.66 dém -19.66 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57011 GHz -23.48 dBm -13.48 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -30.17 d&m -20.17 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57118 GHz -15.36 dBm -5.36 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -29.06 dém -19.06 dB 5 575 GH= 2,576 GHz 1,000 MHz 257507 GHe 2801 dBm S15.01 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -34.87 dBm -9.67 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56355 GHz 3.93 dBm -26.07 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49466 GHz -28.42 dém -15.42 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57003 GHz -26.70 dBm -16.70 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49869 GHz -26.76 d&m -16.76 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57143 GHz -21.41 dBm -11.41 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -32.04 dBm -22.04 dB 5 575 GH= 2,580 GHz 1,000 MHz 257533 GHe ~54.97 dbm 1197 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50744 GHz 3.89 dBm -26.11 dB 5.580 GHz 2.695 GHz 1,000 MH2 2.68000 GHz 35.81 dBm C10.81 dB
T
) i )
Date 2.JUN.2022 13:43:28

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZ12AG

Page Number
Report Issued Date
Report Version

1 A92 of A298
: Jun. 20, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 dhifie_EPURIOUS | INE RS PASS
10 dBm i 10 dBm ﬂ
0de JJ %I' 0 dom / \
-10 dBm -10 dBm :
o I I
SPURIOUS_LINE_ABS f \. J \ I
-30 dem “ -30 dBm n j
40 dBm. "™ ; HM \n fi | ﬂ ) i I .. -,
! \U\ i W T &
- " W\'\mj Uh\!‘“u‘wwju A o A et
-60 dBm &0 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ 2.490 GH2 1,000 MHz 2.48984 GHz -46.61 dim -21.61 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56030 GHz 19.39 dbm -10.61 dB
2.450 GHz 2.496 GHz 1.000 MHz 249194 GHz -38.38 dém -25.38 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -15.72 dBm -5.72 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -30.48 dém -20.48 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -30.55 dBm -20.55 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -18.47 dBm -8.47 dB 2675 GHz 2580 GHz 1000 MH= 5 e7816 oHe 3799 dbm v
2.500 GHz 2.510 GHz 100,000 kHz 2.50060 GHz 19,10 dém -10.90 d& o 80 CHe 5 555 Chs 1000 M 5 eH053 CHa 623 dBm “2153 da
Y
) i )

UN. 2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 15.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKARS PAES

20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS

10 dem 10 dBm

ode l v y ot v v 1

-10 d8m / i 10 dem X

SPURIDUS_LINE_ABS } | 20 dem \ [

30 dom M W0 cem Wm%

-40 dBm 40 dBm o,

o
R——— S,

e -50 dBm

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -36.38 dBm -11.38d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56127 GHz 2.93 dBm -27.07 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49436 GHz -29.88 dém -16.89 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -28.70 dBm -18.70 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49884 GHz -27.72 dém -17.72 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57107 GHz -23.32 dBm -13.32 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -32.35 dBm -22.35 dB 2.575 GHz 2.580 GHz 1,000 MHz 257510 GHz Z26.40 dbm 213,40 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50699 GHz 2,99 dBm -27.01 dB >.580 GHz 5.595 GHz 1,000 MHz 5.58003 GHz 3544 dbm ~7.44 dB
\
) i )
Date 2.JUN.2022 13:44:11

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZ12AG

Page Number 1 A93 of A298
Report Issued Date : Jun. 20, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem ﬂ 10 dém /Fi
ode ,H\l 0 dem } H
-10 dBm { m -10 derm f \
anane | L -20 dBm ! *l
SPURIOUS_LINE_ABS \ Jl' [
-30 dBm \ n -30 dBm f
40 dom | i I ﬁ o ﬂ [ hﬂl‘ e
' b d
. W I \==
S s 2 IH A, Vs Hosgmtiomms
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:475 GHZ 2.490 GH2 1.000 MH2 248991 GHz -46.80 dim -21.80 d& 2,560 GHz 2.570 GHz 100.000 kHz 256939 GHz 16.84 dbm -11.16 dB
2,490 GHz 2,496 GHz 1.000 MHz 2.49513 GHz -27.69 dem -24.69 d& 2.570 GHz 2571 GHe 200.000 kM2 2 t7001 GHe 16,93 dbm e 93 ds
2.496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -37.80 dBm -27.80 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67100 GHz -20.55 dbm -10.55 db
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -16.73 dém -6.73 dB 5575 CH= 2 280 GHz 1,000 MHz 267825 GHz 3711 dBm 2411 db
2,500 GHz 2.510 GHz 100,000 kHz 2,50060 GHz 18.45 dBm -11.55 d& 5 580 GHz 5 565 GHz 1,000 Mz 5 58043 GHe 4409 cbm 1505 B
T
I 1 P

JUN., 21

022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 15.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
o0 dh’”“ sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
de st e

D | | |

-10 dBm Jl I 10 dem ‘

SPURIDUS_LINE_ABS j \ 20 dem \ [

-30 dBm b-30 dem 1

o M"‘"W 40 dem T~

—

r -50 dBm

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Power Abs ALimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.490 GHz 1.000 MHz 249040 GHz -40.10 dBm -15.10 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56255 GHz 2.04 dBm -27.96 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49457 GHz -33.41 dém -20.41 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -26.63 dBm -16.63 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49896 GHz -31.31 dém -21.31 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -22.21 dbm -12.21 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -34.19 dBm -24.15 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57533 GHz 55,55 dBm Z12.55 dp
2,500 GHz 2.510 GHz 100,000 kHz 2,50895 GHz 2.01 dBm -27.99 dB >.580 GHz 5.595 GHz 1,000 MHz 5.58005 GHz 33,35 dbm ~8.35 dB
\
) i )
Date 2.JUN.2022 14:00:3

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZ12AG

Page Number 1 A94 of A298
Report Issued Date : Jun. 20, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 15.00 db

Mode Auto Sweep
SGL Count 100/100

@1 AvaPwr @1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PaBs
20 dhipe_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS bags
10 dBm H 10 dBm r
0ds j ]' 0 dBm J L
-10 dBm . ; h -10 dBm |~' \
‘ 4 20 dém | L

SPURIOUS

LINE_ABS T r M\ jﬂ r\ I
-30 dBm ’ "l\ ‘ﬂ\ -30 dBm
il ) J . / o
o ol Jong PN | i ' pod B RN
S~ SN o 1 ] bt a7 ML_ e I\ ) .
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz || 'start 2.555 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48750 GHz -41.07 dBm -16.07 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56917 GHz 20.16 dBm -9.84 db
2,490 GHz 2,496 GHz 1.000 MHz 2,49435 GHz -29,65 dem -26.65 de 5 570 GHe 2571 GHz 300,000 kHz 2 57001 GHe 17 19 dBm S lade
2,496 GHz 2.499 GHz 1.000 MHz 2.49877 GHz -33.36 d&m ~23.36 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57106 GHz -28.34 dBm -18.34 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,50000 GHz -17.22 dém -7.22 dB 5575 CH= 2 585 GHz 1,000 MHz > 57568 CHe ~36.72 dbm o
2,500 GHz 2.515 GHz 100,000 kHz 2,50089 GHz 20.26 dem -9.74 d& 5 EBE GHz 5 555 Chs 1,000 Mz 3 eHec CHe 647 dBm “om 47 B
T
) i )

JUN.2022 14z

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 15.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS Pabs

20 dhife _EPURIOUS LINE_ABS PABS 20 dhifE_$PURIOUS LINE_ABS PABS

10 dem 10 dBm

0de : l 0 m}

-10 dBm T }l } -10 dBm

- \ ) . |

SPURIOUS_LINE_ABS | } | 0 dem \ |

-30 dBm r ;30 dem WE =

-40 dBm o— — -40 dBm

e -50 dBm

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49007 GHz -33.37 dBm -8.37 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56832 GHz 2.22 dbm -27.78 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49600 GHz -29.81 dém -16.81 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -29.58 dBm -19.58 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49889 GHz -209.10 d&m -19.10 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57128 GHz -26.11 dBm -16.11 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -31.88 dBm -21.88 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57565 GHz 28,31 dbm Z15.31 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50853 GHz 2.27 dBm -27.73 dB 5.585 GHz 5.595 GHz 1,000 MHz 5.58511 GHz 4544 dbm 50,44 dB
\
) i )
Date 2.JUN.2022 14:11:20

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZ12AG

Page Number 1 A95 of A298
Report Issued Date : Jun. 20, 2022
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 15.00 db

Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PaBs
20 dhipe_§PURIOUS LINE ABS PAES 20 ghifie_EPURIOUS LINE 4BS bags
10 dBm ﬂ 10 dBm fn
ode JH 0 dBm J IH
-10 dBm . I‘ -10 dBm
v | A _ A |
SPURIOLIS_LINE_ABS ] ‘l 'lm 20 dBm rf ‘ I
-30 dBm \ ﬂ\ -30 dBm
| I /
-40 dBm w Il [ 4b ded ‘ b
— TR | ) _—
- B e \‘(\‘M\J ] o u‘ﬁ‘bir PP A S P
o e
-60 dBm 50 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:475 GHZ 2.490 GH2 1,000 MH2 248747 GHz -41.90 dém -16.90 dB 2,555 GHz 2.570 GHz 100.000 kHz 256514 GHz 19.11 dBm -10.89 dB
2.480 GHz 2.495 GHz 1.000 MHz 249429 GHz -40.34 dBm -27.34 d 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -17.39 dBm -7.39 d8
2496 GHz 2:499 GHz 1.000 MHz 249898 GHz -32.51 dém -22.51 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -28.15 dem -18.15 d&
2.489 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -16.53 dBm -6.53 dB 5575 CH= 2 585 GHz 1,000 MHz 3 e7570 oHe 3813 dBm ERERT
2.500 GHz 2.515 GHz 100,000 kHz 2.50084 GHz 19.34 dBm -10.86 dB 5 EBE GHz 5 555 Chs 1,000 Mz 5 eHS2 CHe 4887 chm 3557 b
Y
I 1 P
JUN.2022 14:10:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
o0 dhp_m BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dem 10 dBm
[ " |
-10 dam T [ } -(‘u dem
SPURIGUS_LINE_ABS | I l 0 d8m k I
-30 dBm \Iﬂ 'JSD dem F
40 dBm " -40 dBm
I
=g -50 dBm [
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.490 GHz 1.000 MHz 2.49033 GHz -34.48 dBm -6.48 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56106 GHz 1.00 dBm -29.00 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49492 GHz -29.70 dém -16.70 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57018 GHz -30.11 dBm -20.11 dB
2496 GHz 2.499 GHz 1.000 MHz 249636 GHz -29.89 dém -19.89 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57141 GHz -26.45 dBm -16.45 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49998 GHz -32.90 dém -22.30 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57587 GHz 5751 dBm 14518
2,500 GHz 2.515 GHz 100,000 kHz 250452 GHz 1,03 dBm -28.97 dB 5.585 GHz 2.505 GH2 1.000 MHz 5. SA504 CHe 4385 dBm iB.65 B
T
Il 1 P
Date 2.JUN.2022 14:12:04

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZ12AG

Page Number 1 A96 of A298
Report Issued Date : Jun. 20, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PaBs
20 dhipe_§PURIOUS LINE ABS PAES 20 dbjpe—_$PURIOUS LINE ABS PAES
10 dBm ﬂ 10 dBm /n
0ds H 0 dBm .
I /!
-10 d@m | ] ; -10 dBm
v | Al _ i |
SPURIOLIS_LINE_ABS ] jl \\ 20 dBm !I‘“ A I
-30 dem | y -30 dBm J\ ﬂ"
5 TS I \ Al L et |
ey e " DALY, b o |[| S g - N Nea
-60 dBm &0 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 vz 2:48070 GHZ —40.87 dam -15.87 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 18.67 dBm -11.33 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49409 GHz -37.12 dem -24.12 d& 2570 GHe 2571 GHz 300000 kHz 2 7004 GHe 1614 dBm o1ade
2.496 GHz 2.499 GHz 1.000 MHz 2.49878 GHz -29.96 dém -19.96 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -23.47 dBm -13.47 dB
2.489 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -20.17 dBm -10.17 dB 2675 GHz 2 585 GHz 1000 MH= 5 ereee oHe 3617 dom i
2.500 GHz 2.515 GHz 100,000 kHz 2.50081 GHz 18.58 dBm -11.42 dB o EHE CHe 5 555 Chs 1000 M 5 enenn Cha 657 dBm “o5.67 B
Y
) i )

JUN.2022 14z

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ paks
o0 dhp_m BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dem 10 dBm
0d l,- vw—i 0 g8 8 v n}
-10 dam T ‘, 1 -10 dem
SPURIDUS_LINE_ABS | ‘ 0 1| 1 I
-30 dBm: \ ,)50 dem:
lq‘ ’
40 dBm 4 y 40 dBm
st e “"'-v-..
ceain -50 dBm e
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.490 GHz 1.000 MHz 2,49039 GHz -37.70 dém -12.70 B 2.555 GHz 2.570 GHz 100.000 kHz 2.56575 GHz 0.35 dBm -29.65 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49498 GHz -33.87 dém -20.97 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -30.25 dBm -20.25 d8
2496 GHz 2.499 GHz 1.000 MHz 249843 Gz -32.45 dém -22.45 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57140 GHz -27.19 dem -17.19 d8
2,499 GHz 2.500 GHz 300.000 kHz 2,49995 GHz -33.74 dém -23.74 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57592 GHz 58,51 dBm 1651 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.51254 GHz 0.08 dém -29.92 dB 5.585 GHz 2.505 GH2 1.000 MHz 5 58504 GH2 4337 dBm CiE.37 B
T
Il 1 P
Date 2.JUN.2022 14:2 32

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZ12AG

Page Number
Report Issued Date
Report Version

1 A97 of A298
: Jun. 20, 2022
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

offset 15.00 dB Mode Auto Sweep

@1 AvaPwr (@1 vgPuwr
Limit Gheck PAES | SPURISHIE CGHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem r\ 10 dém ‘III
ode f“\ 0 dem M
-10 dBm : -10 dem: —
e | J | |
SPURIOUS_LINE_ABS | y} II{J‘ |
-30 dBm "- " -30 dBm T r‘I
-40 dBm M l‘\ i I q Jn - * x:ir:\rv-‘[n ! A o
A sl et
- Tt vt P'WIL” \.\LJU aall J\.MLJIMW \J. Ml IR SPRLLT AV LY
ot X o
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz ||| sStart 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Range Low Range Up__| RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48330 GHz -43.89 dBm -18.85 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 20.59 dBm -9.41 db
2,490 GHz 2,496 GHz 1.000 MHz 2.49228 GHz 40,79 dem -27.79 d& 2,570 GH= 2.571 GHz 500,000 kHz 257004 GHz Z17.21 dBm 721 de
2,496 GHz 2.499 GHz 1.000 MHz 2,49894 GHz -34.06 d&m -24.06 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57130 GHz -29.44 dBm -19.44 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -18.57 dém -8.57 dB 5 £75 GH= 5,500 GH2 1.000 M2 357778 GHz 3706 dBrm 54.06 dB
2,500 GHz 2.520 GHz 100,000 kHz 2,50107 GHz 20.28 dem -9.72 d& 5.500 GHz 2.505 GHz 1.000 MHz 2.50341 GHz ~40.11 cBm —o4.11 dB
T
) i )
JUN.2022 14:36: 14:47:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] m
ectru Spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
o0 dh’_uu BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
3 ™ P
od f‘ P S 0 ‘_\
-10 d8m I ‘I -1p dem |
SPURIGUS_LINE_ABS ] J L 40 dém \ I
-30 dBm = 0 dem M
! \1 "J ""‘\,.__
-40 dBm O aanll -40 dBm
_.,,../ T
T -50 dBm RS-
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz | (| Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.490 GHz 1.000 MHz 2.48930 GHz -32.50 dBm -7.50 8 2,550 GHz 2.570 GHz 100.000 kHz 2.56386 GHz 1.33 dBm -28.67 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49567 GHz -29.38 dém -16.39 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -28.07 dBm -18.07 dB
2496 GHz 2.499 GHz 1.000 MHz 249771 GHz -28.67 dBm -18.67 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -26.30 dBm -16.30 d&
2.499 GHz 2.500 GHz 500.000 kHz 2.49933 GHz -31.14 dBm -21.14 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57511 GHz 57.53 dbm 1458 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51469 GHz 1.19 dBm -26.81 dB 5.500 GHz 2.505 GHz 1.000 MHz 5 59373 GHz 45,03 dBm o403 0B
T
) I [ >
Date 2.JUN.2022 14:37:2,

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZ12AG

Page Number 1 A98 of A298
Report Issued Date : Jun. 20, 2022
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghifie_EPURIOUS LINE 4BS PASS
10 dBm “ 10 dBm ﬂl
‘n\ ]
-10 dBm ! -10 dem \
Ry | / -20 dBm .J \ i |
SPURIOUS_LINE_ABS | ',u “ I
.30 dam | -30 dBm d
-40 dem l\i 4 ,‘ ! n - dBmF r '% ‘HI Hm e
— I T e v, ) NN ;g WL ST R
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ 2.490 GH2 1,000 MHz 2.48342 GHz -44.53 dém -19.53 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 19.16 dbm -10.84 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49190 GHz -41,30 dem -28.30 d& 2.570 GHz 2571 GHz 500000 kHz 2 7002 GHe 1798 dBm o de
2.496 GHz 2.499 GHz 1.000 MHz 2.49886 GHz -31.92 dém -21.52 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -30.96 dBm -20.96 dB
2.489 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -17.85 dBm -7.85 dB 5575 CH= 2590 GHz 1000 MH= 57730 oHe 35 39 dom o e
2.500 GHz 2.520 GHz 100,000 kHz 2.50107 GHz 18.92 dBm -11.08 d& 5 550 GHz 5 555 Chs 1000 M 3 23450 CHe 4531 dbm “5d 91 B
Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PAES
o0 dhp_m sPURIOUS ) INE_ABS PASS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dém 10dBm
0de ﬁ.v«-u\ 0 R 5 v =
-10 dem ir i -1o dem i
SPURIDUS_LINE_ABS ] ( L 50 dBm L I
-30 dém - 3 rk‘ 0 dem \J-vv-v&“-‘- e
40 dBm ‘MWM L -40 dBm Mﬁ“m
T -50 dBm e
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz ||| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2,40069 GHz =33,55 dbm =6.50 d 2,550 GHz 2.570 GHz 100.000 kHz 2.55457 GHz -0.06 dBm -30.06 db
2.480 GHz 2.496 GHz 1.000 MHz 249597 GHz -29.06 dBm -16.96 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57006 GHz -28.12 dBm -18.12 dB
2496 GHz 2.499 GHz 1.000 MHz 249863 GHz -28.84 dBm -18.84 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67204 GHz -26.03 dBm -16.03 d&
2,499 GHz 2.500 GHz 500.000 kHz 2.49985 GHz -31.80 dBm -21.80 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57500 GHz 58,02 dBm Jic02 a8
2500 GHz 2.520 GHz 100,000 kHz 250710 GHz 0.13 dim -29.87 dB 5.550 GHz 2.505 GHz 1.000 MHz 5.£5002 GHz 48,76 dBm 2579 B
Y
I it i
Date 2.JUN.2022 14:3

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZ12AG

Page Number
Report Issued Date

Report Version : Rev. 01

1 A99 of A298
: Jun. 20,

2022



SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chipe_BPURIOUS LINE ABS
10 dBm ﬂ 10 dBm
0de {H\ 0 dom
-10 dBm JJ lh -10 dBm
SPURIOLIS_LINE_ABS ] ‘r ‘k -20 dem i
-30 dem Y ﬂ -30 dBm {
40 dBm ' At W 4 4 Il q !W - damf f . \-L\_
sl \U‘J\ﬂ.ﬂ.‘m ‘L) L ILJ\*-"Jl/I 5 l - Ao, JUI
v
" v Y e ¥ o
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:475 GHZ 2.490 GH2 1.000 MH2 248979 GHz -40.24 dém -15.24 d& 2,550 GHz 2.570 GHz 100.000 kHz 256891 GHz 16.71 dbm -11.29 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49481 GHz -36.50 dem -23.60 d& 2.570 GHz 2571 GHz 500,000 kM2 2 57001 GHe 21713 dem 713 ds
2.496 GHz 2.499 GHz 1.000 MHz 2,49889 GHz -20.84 dBm -19.84 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67118 GHz -24.08 dbm ~14.08 db
2.489 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -19.47 dBm -5.47 dB 5575 CH= 2590 GHz 1,000 MHz 57792 oHe 3587 dBm 2287 db
2.500 GHz 2.520 GHz 100,000 kHz 2.50111 GHz 18.45 dBm -11.55 d& 5 550 GHz 5 555 Chs 1,000 Mz 3 ea15s CHe 4916 chm 54 16 B
Y
) i )
JUN.2022 14:52:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
od3 = ‘MVWNNW
-10 dam ( I
SPURIDUS_LINE_ABS ] j \ I
-30 dBm
40 dBm [—" J 40 dBm |
s
et 50 dem
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz || Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency Powerabs | atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2,45096 GHz =36,39 dbm -i1.38 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55765 GHz -1.02 dBm -31.02 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49587 GHz -32.83 dém -19.83 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -29.81 dBm -19.81 d8
2496 GHz 2.499 GHz 1.000 MHz 249846 GHz -391.33 dém -21.33 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57131 GHz -27.69 dem -17.69 d&
2,499 GHz 2.500 GHz 500.000 kHz 2,49999 GHz -32,72 dém -22.72 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57532 GHz 23,86 dBm 1666 dB
2,500 GHz 2.520 GHz 100,000 kHz 2,50000 GHz -0.81 dBm -30.81 dB 5.500 GHz 2.505 GHz 1.000 MHz 555000 GHz 46,50 dBm 2589 B
T
Il 1 P
Date 2.JUN.2022 14:53:24

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZ12AG

Page Number
Report Issued Date

Report Version : Rev. 01

: A100 of A298
: Jun. 20,

2022



SPORTON LAB.

FCC RF Test Report

Report No. : FG250504C

Conducted Spurious Emission

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 15,00 db Mode Auto Sweep Ref Level 0,00 dém  Offset 15,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PaRS Limit §heck PARS
SPURIOUS | INE_ABS PARS 10 ddRR—REURIOUS JINE ABS PAKS
-20 dBm
S_LINE_ABS S_LINE_ABS
robarpert o] PP LV T ™ ) ralin et AR Aot Pt
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -49.61 dBm -24.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 846.57421 MHz -48.72 dBm -24.72 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47426 GHz -48.59 dBm -23.59 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46198 GHz -48.65 dBm -23.65 dB
2,595 GHz 5.000 GHz 1.000 MHz 4,50491 GHz -46,28 dBm -21,28 dB 2,595 GHz 5,000 GHz 1.000 MHz 4,78960 GHz -46,42 dBm -21.42 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99405 GHz -43.75 dBm -18.75 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99955 GHz -43.81 dBm -18.61 db
10.000 GHz 18.000 GHz 1.000 MHz 17.99375 GHz -44,38 dBm -19.38 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.53934 GHz -44,18 dBm -19.18 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.80414 GHz -43.72 dBm -18.72 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79614 GHz -43,87 dém -18.87 d&
—_—
{ 1 J L] ( )| J L]
Date 02 12.JUM.2022 13:1
n e Spi m -
Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 15,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit §heck Limit §heck
10 dARR—BEURIOUS JINE ARS PARS 10 ddRR—REURIOUS JINE ABS
0 de
S_LINE_ABS _LINE_ABS
40 dBy
T e A, S o e et N A et -
-60 dB -60 dBm
B -70 dBm
dBm -0 dBm
dBm -90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 984.24538 MHz -49.67 dBm -24.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -49.71 dBm -24,71 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.45116 GHz -48.87 dBm -23.87 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46198 GHz -48,79 dBm -23.79 db
2,595 GHz 5.000 GHz 1.000 MHz 4.51212 GHz -46.32 dBm -21.32 dB 2.595 GHz 5.000 GHz 1.000 MHz 4.48664 GHz -46,27 dBm -21.27 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.96055 GHz -43.80 dBm -18.80 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.91506 GHz -43.78 dBm -18.78 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.97725 GHz 44,34 dBm -19,34 dB 10,000 GHz 18,000 GHz 1.000 MHz 16.54084 GHz -44,33 dBm -19.33 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.78364 GHz -43,99 dBm -18.92 dB 18,000 GHz 26,000 GHz 1.000 MHz 19.79514 GHz -43,82 dem -16.62 db
L J u b wa

Sporton

International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCCID:

2AFZZ12AG

Page Number

1 A101 of A298

Report Issued Date : Jun. 20, 2022

Report Version . Rew.

01





